S
DEARBORN /%wm

MODELS 14-3 and 14-4

Group 3—DEARBORN SIDE MOUNTED MOWERS

Models 14-3 and 14-4

Figure 19 - Drive Pully and Driven Pully Housing Assemblies

FIG.
15| PART NO. NAME AND DESCRIPTION gé-
Group 3-1—DRIVE PULLEY AND DRIVEN PULLEY
HOUSING ASSEMBLIES
- 140072 V-PULLEY ASSEMBLY, DIiVe. . o . v v v v vt ses e ee seee e ve e, 1
Consists of:
1 140066 NEPULTR L aTge s o0 iiins sonuis sinimie st 1
2 140302 B P Oy s o o e Sl svariie 5 e i AT 1
3 21448-87-8 CAPSCREW, 7/16" - 14 x 1,72 ;
4 34808-S7 LOCKWASHER, 17 /16" } Bushing to Pulley . .. ............ 3
5 140022 e BRI FaC IS Cio o a0 600 A ST 0 A ot e SR 2
6 | 140407 e e e b I 1
7 140432 PULLEY HOUSING and BEARING CUP ASSEMBLY .. ............... 1
Consists of Housing which is not serviced separately plus Bearing Cup
listed below:
8 B-1202 2L ST R SN PRS s 2
g 353035-A-S8 | FITTING, Luube -Pulley HOUSING - .+ « v s s s se v v eiuin s vion s e e o 1
10 353051-8 PLUG, ROl ey HOURIB R L s s i e TR e 2
11 140221 CAPSCREW, 5/8" - 18 x 3-1 /4" Hex. Hd. ; SO it
19 33806-S7-8 | NUT, 5 /8" - 18 Hex. % Belt Tension Adjusting . . .. .. 1
13 140095 SHART, Dullej Honskng .rswwratyng b s Lo iRl sl b 1
14 A-1201 CONE, Pulley Housing S12E RIS (R o F B s 8 e L L e 2
15 140193 SHIELD, PulleyrHousing @ik, 2 L.000 0n VRl Sl Sl o el 1
16 140337 SEAL, Pulley Housing Shaft Bearing Oil. . ... ................. .. 1
3 i 140065 Ve PULLEY, Smoll DUIVen., . . .. ' i oblib e i o b s iy - 555 1
18 72012-S PIN, Clevis, 14" x 1-15 /16"
19 72009-S7 COTTER PIN, 3/32" x 5 /3" Pulleyite Shat bl oo St e 1




DEARBORN %0%4,

MODELS 14-3 and 14-4

%*———18 > 7

Figure 20 - Pully Housing Support Bracket Assembly

FIG.. = QTY.
20 PART NO. NAME AND DESCRIPTION REQ.
Group 3-2—PULLEY HOUSING SUPPORT BRACKET
ASSEMBLY
1 140392 BRACKET, Pulley HOUSINg SUBDOTE - o aeo i s i « vre coeiole o siars o 1
2 140210 PIN . 1
3 72073-S7-8 COTTER PIN, 3 /16" x 1-1,2 l}Pulley Housing to Support Bracket . . . ., ... 9
4 140074 SHEAVE ASSHNMEEYICable o ol e e i s 1
Consists of Sheave which is not serviced separately plus Fitting
listed below:
- 353043-A-S8 B VG ILHIDR, et ol ke oy B St ol AR o 2 i 1
5 140230 RIN SBSEMELY, (Cable Bheate ta o ithihe o s oiiats st e e o o oo, 1
Consists of Pin which is not serviced separately plus Ring listed below:
6 140370 VNG REBUBINE, & 0.l s o oo o qunh loemisls o al ks o1 o s s o oot il
7 72111-87-8 COTTER PIN, 1/4" x 2"- Cable Sheave Pin to Brackety ey Lo i st 1
8 140217 CLAMP, Pulley Housing BUDDOTE B8 CKEE 110 itierd o (e dit oo s & oroiersns 1
9 22176-S7-8 BOLT, 5/8" - 18 x 7" Hex, Hd, 1
10 300078 BOLT, 5/8" - 18 x 7-1/2" Hex. Hd. 1
11 34811-S7-8 LOCKWASHER, 5 /8" Clamp to Bracket to Support Plate 3
12 | 33806-S7-8 | NUT, 5/8" - 18 Hex. 3 2




DEARBORN %w%é—

MODELS 14-3 and 14-4

FIG. 2 QTY.
RT NO. E
20 PA N NAME AND DESCRIPTION REQ.
Group 3-2—PULLEY HOUSING SUPPORT BRACKET
ASSEMBLY (Cont’d)
13 | 140393 PLATE, Pulley Housing Support Bracket . . .. ......covervvnreners 1
14 301103 BOLT, 5/8" - 18 x 7" Carr, 1
15 | 34811-87-8 LOCKWASHER, 5/8" Axle Housing to Support Plate and Stabilizer . 1
16 | 33806-87-8 NUT, 5/8" - 18 Hex. . 2
17 140243 STABIIZER wDEawbarelein SENe Bl e oo e e e ol e e el ttebie e aietierelis 1
18 | 22175-87-8 BOLT, 5/8" - 18 x 1-1/2"
19 34811-37-8 LOCKWASHER, 5/8" Stabilizer to Drawbar Link .. ............ 1
20 | 33806-37-8 NUT, 5/8" - 18 Hex.




6 —
7
g
Figure 21 - Cé.ble Extension Lever Assembly
FIG. QTY.
21 PART NO. NAME AND DESCRIPTION REQ.
Group 3-3—CABLE EXTENSION LEVER ASSEMBLY
1 140129 LEVER, Cable EXTension i a e s atviei sl ook s sioiata o olaie @ 3 lek o v ia 1
2 22179-87-8 BOLT, 5/8" - 18 x 3-3 /4" Hex. Hd.
3 34811-87-8 LOCKWASHER, 5/8" Lever to Tractor Lift Arm .. ... .. 1
4 33806-37-8 NUT, 5/8" - 18 Hex.
5 140188 U-BOLT, 7/16" - 20 2
6 34808-87-8 | LOCKWASHER, 7/16" » Lever to Tractor Lift Lever. . .............. 4
7 33792-S7-8 | NUT, 7/16" - 20 Hex. 4
8 140360 CABLE - RXtensi0onVECVET (ot i et s luiiiel siles il e siails) o wiielintie slwrake) o sieita s 1
9 140236 U-BOLT, 5/16" - 18 2
10 34806-57-8 | LOCKWASHER, 5 /16" » Cable to Extension Lever . . ................ 4
11 33797-S7-8 | NUT, 5/16" - 18 Hex. 4
12 140116 CLAMP ASSEMBLY, Cable , ;4 ¢ v vs o oais s sossowssasnnsenaes daios 1
Consists of Bracket and U-Bolts which are not serviced separately plus
Nuts listed below:
13 34056-57-8 NUE, 5 AGT = TESTHEX . 5 ssieva o cilie wretas v siisiols. sl io vinibeis u acnie o ajiesess
14 140214 THIMBEE, (Cable ., o wiime snwiena enimns o e v efinie x siimonis somisis = tosce o soaims 1




Figure 22 - Drive Shaft and Universal Joint Assemblies

— 24

FIG. QTY.
PART NO. E E
29 ART NO NAME AND DESCRIPTION REQ,
=]
Group 3-4—DRIVE SHAFT AND UNIVERSAL JOINT
ASSEMBLIES
1 140106 PROPELLER TUBE and BALL SEAT (Welded Assembly) . ............ 1
2 140097 U-JOINT HOUSING CAP ASSEMBLY, OUter ... o .o v vivnis sisnin o 00 2
Consists of Upper and Lower Caps which are not serviced separately
plus items listed below:
3 20875-87-8 CAPSCREW, 7/16" - 20 x 1" Hex, Hd.
4 34808-S7-8 LOCKWASHER, 7 /16" Upper Cap to Lower Cap i v e 4
5 | 33792-S8 NUT, 7/16" - 20 Hex, f
6 B-4516-A o CotkCant e o R 2
7 300312 B RS g0 oot a i st SRS e 2
g 28875-87—8 BOILJT, ::";116" - 38 X % I}ng. Hd. 1
20471-8 BOLT, 6" - X 1-1/2" Hex, Hd. ; : 3
10 | 34808-S7-8 | LOCKWASHER, 7 /16" Cap BN HOUEIRRER . o oo o 4
11 33792-S7-8 | NUT, 7/16" - 20 Hex. 4
12 20471-3 BOLT, 7/16" - 20 x 1-1/2" Hex. Hd.
13 34808-S7-8 LOCKWASHER, 7 /16" Cap to Pulley Housing ., ., .. ... . 4
14 33792-87-8 | NUT, 7/16" - 20 Hex,
15 140096 CAP, U-Joint HOUSING = et - Loty Jl NS D 2
16 140052 GASKET, U-Joint Housing - .015" Thickness -Inner to Outer Cap ........ As Req.
17 140053 GASKET, U-Joint Housing - .030" Thickness -Outer Cap to Hinges' . ... . ..., As Req.
- 140103 DRIVE SHAFT and U-JOINT ASSEMBLY, Upper Crio L R B O Oy T 1
Consists of:
18 141145 DHATL A Ons A ENBIS e v e oo sl TS S 1
19 140181 Pk maepime Bl L s el e e R 1
-- 140059 DEARING ASSEMBEY L amreionn cecs » oo e RIS s Resricinic 4
- 140330 JOURNAL ASSEMBLY ......... B RYE e S T e e 1
Consists of Retainers and Journal which are not serviced separately
plus Gasket listed below:
-= 140055 CASKCRITL i BRI A iy eamn o st RO i & O o P 4
20 140277 SNAP RING .0 oh e oeis s RO OO OO D0 0 RGN O G G e 4
-- 140101 DRIVE SHAFT and U-JOINT ASSEMBLY, LOWET . .:viuuernsnnonnno, 1
Consists of:
21 141144 S0 lond YORE ASSEMBLY. i e s s i 1
22 140181 HERg e b R A o 0 e R 1
- 140059 Sl e DD I i b e 4
-- 140330 SOURNAL BBy D00k ol A SRR B e 1
Consists of Retainer and Journal which are not serviced separately
plus Gasket listed below:
-- 140055 e s s o 4
23 130277 I oo it e s S SRR L T g 4
24 74021-8 PIN, 3/8" x 2" Clevis .
2 |t COTTER BIN. LAor s 3 /4 } U Joints to Pulley Shatt and Flywheel . . . . . . 2




7,
DEARBORN /%w%é.

MODELS 14-3 and 14-4

9
13
Figure 23 - Tilt Lever and Link Assemblies
FIG. QTY.
23 PART NO. NAME AND DESCRIPTION REQ.
Group 3-5—TILT LEVER AND LINK ASSEMBLIES
- 140158 A IUAR IR %70 2550 SRRl BIG USRIE (oo oy o oyt e e bl et et by Lo B SR S 1
Consists of:
1 140167 EEVERI(Welded ASSembile) e 4 s ais s o ore =t oo sxeivie e aoe o iorn s o i 6|
2 | 140125 GIRTE MO ot o e e mle s o e O s Saria iy b Tl 1
3 60414-S RIVET, 1/4" x 3/4" Rd, Hd,-Handle Gripto Lever . . . ... .... o0 . ... 1
4 140126 ROD NLAtCRE. G5 A0etsie SHE0ratd siols ehaembaid ots wlssoess oursis o 6ra' & W5 4 1
5 | 140085 SPRINCEIRDAN ... o eriosislalleriolio e e SN IS OB ) ots o 0 e 3 1
6 140152 1y B R s o B e 13 o) o o T Oro ' et e AR ) 1
7 | 60542-S RIVET, 1/4" x 1-1/2" Rd. HA.-Latch to LeVeT . . . . . v v oo v s esseen s 1




DEARBORN //Z(‘?W%é—

MODELS 14-3 and 14-4

FIG. QTY.
93 PART NO. NAME AND DESCRIPTION REQ.
Group 3-5—TILT LEVER AND LINK ASSEMBLIES (Cont’d)

8 140139 120 B2 TS Dy S8R 1 Al a0 IS Bt Mel im0 g e el s s T G 6 1oL O T O 1

9 22180-S7-8 | BOLT, 5/8" - 18 x 3" Hex. Hd.
10 140349 SPACER, Tilt Lever Tilt Lever and Ratchet Plate to

11 34811-S7-8 LOCKWASHER, 5 /8" Driveshaft Housing . . . . ... ......... 1
12 33806-S7-8 | NUT, 5/8" - 18 Hex.

13 | 22180-87-8 | BOLT, 5/8" - 18 x 3" Hex, Hd.
14 34811-S7-8 LOCKWASHER, 5/8" Ratchet Plate to Driveshaft Housing. . . .. 1
15 33806-87-8 | NUT, 5/8" - 18 Hex.
-- 140151 N B AT R B SR T R s S S 7 SR T h o e R 1

Consists of: '

16 140138 VBRI M e Bt O chont) o U & &5 | 6 ot B aia S O B S s T P 1
17 353043-A-58 RIETING, Lube ~Tilt Ednictand Ball'Socket \€api. . cicv cfieicaiiain o v vns & 2
18 140174 S0V A0S T i iy ol o i, TEATED 5 PG\ s < R DT (oo AsReq.
19 140175 S R O L e o e e At oty iy R R § AsReq.
20 140064 el el bl BN DL (ST 6o B e B e s Gt 0o 0 o e 1
21 20879-87 BOLT, 7/16" - 20 x 1-3 /4" Hex, Hd.
22 34808-S7-8 LOCKWASHER, 7 /16" Ball Socket Cap to Tilt Link . ... 2
23 33792-87-8 NUT, 7/16" - 20 Hex,

24 22179-S7-8 | BOLT, 5/8" - 18 x 3-3 /4" Hex. Hd.

25 141327 WASHER, Flat
26 1403560 SPACER Tilt Tank to Tt Lever . ... . .iewe 1
27 34811-87-8 | LOCKWASHER, 5 /8"

28 33806-37-8 | NUT, 5/8" - 18 Hex.




Figure 24 - Hinge and Crankshaft Assemblies

FIG. QTY.
94 PART NO. NAME AND DESCRIPTION REQ.
Group 3-6—HINGE AND CRANKSHAFT ASSEMBLIES
1 | 140147 25 0B AN S (=8 MR e T Tl L] o ol o e B e e 1
Consists of Hinge Housing which is not serviced separately plus items
listed below:
2 B-1202 (0] 20 1 2T o b S 2B e N0 o s [0 o PR Sl e A e o et S e 2
3 | 140161 IIBE 0 et o eiiore el = ia a ol sl arieirel o e stz Mo, siorts o) izt 4 ot SHatEalidh o, SeEiee & 1
4 | 140264 SET SCREW . :
5 | 34807-8 LOCKWASHER, 3 /8" } Hinge HousingitelMubel e dhnn  olih L o de » o 1
6 | 353051-S 32 Y B B a5 00 Vo S MBS b Tar o Tl S0 ik it s s s e RS S ) B 2
£ 358043 =A- S8 I EIREING ERIhell v o il L e s e e sl s el it Y e B e 1
8 | A-1201 CONE ‘Crankshatte Bearing . o oie s daiea « s o et s 4 3 S o o 1
9 | 140193 SHIELD, Crankshaft Bearine@I1/:8eal ... .icicie v sies o sieve o sies s o aieis s aie 1
10 | 140250 SHIM, .005
10 140251 SHIM, .0245 2
10 140252 SHIM, .0306 ) Crankshaft Bearing Adjusting . .................... AsReq.
10 | 140253 SHIM, .0368 g
10 | 140254 SHIM, .0184




4
DEARBORN /%w@w-

MODELS 14-3 and 14-4

NOTE - For items 46 through 49, see page 66.

FIG. QTY.
94 PART NO. NAME AND DESCRIPTION REQ.
Group 3-6—HINGE AND CRANKSHAFT ASSEMBLIES
(Cont’'d)
11 A-1201 CONE SHinge SBeadn ceisr st b e S 5 S e 1
12 140337 SHAT SHimoe B e o r g (O 1
13 140108 CRANKSHAFT - (Welded Assembly) ....... PR L Sy et 1
14 140204 PINGPIURORE oo o alioh o, b8 e SN I o b R 1
e 141316 BOX and BEARING ASSEMBLY, Pitman. . . . .50 . . v oo oo oo oo 1
Consists of:
15 141317 BOX and BUSHING ASSEMBEY, PIIOAN © . i & 5 s o sliielo o oo v 1
Consists of Box which is not serviced separately plus Bushing
listed below:

16 141319 s ST F DR s e e R e L L0 Gatin O G0 s i 2
17 141323 SIAT RTINS i oNe i el e o oliete e 1
18 8M-1217 CUIRBeaming . . o st L G e e s 2
19 8M-1216 CONFISBEATING . i o o sl ere s o e T et e o st e o s e 2
20 141322 SEATNEOR , 0 0 % rnee iaision o O, | s TN I e ) e o e 1
21 353043-A-58 BELEING. Touber, 0, o B0 L R et s SNSRI - L 1
22 351505-S8 WASHER, .65" x 1.25" x .16" Thrust

23 33987-87-8 | NUT, 5/8" - 18 Hex. Slotted }Pltman Pin Bearing Adjusting . . . .. 1
24 72035-S7-8 COTTER PIN, 1/8" x 1"

25 141324 CAP ASSEMBEXN . Pitman PInTDUSt — 0 e R e e 1

' Consists of Cap which is not serviced separately plus Fitting
listed below:

26 3000086 PITTING; LRBE, ¢ ciivere wesml inaraim sl i e r R el o il e e s s s 1
27 140148 BRACKET, BENEO. 5 G o sisneie aiera b e e e el e s e s 1
28 21047-8 BOLT, 5/8" - 18 x 1-3 /4" Hex, Hd.

28 34811-S7-8 LOCKWASHER, 5 /8"

28 33987-S7-8 NUT, 5 /8" - 18 Hex. Hinge Bracket to Hinge .......... 1
-- 72071-S7-8 COTTER PIN, 1/8 x 1-1 /2"

29 22287-S7-8 BOLT, 7/16" - 20 x 2" Hex. Hd.

29 | 44730-S8 WASHER, 7/16" Flat

29 34808-57-8 LOCKWASHER, 7 /16" Hinge Bracket to Hinge ............ 3
29 33820-8 NUT, 7/16" - 20 Hex. Slotted '

-- 72034-5 COTTER PIN, 3 /32" x 1"

30 140206 TN HANZE e i o e e e a1 A 2 el e 1
31 2b794-S7-8 BOLT 5/8" - 18 x 3-1 /4" Hex, Hd

32 34721-87-8 WASHER 5/8" Flat .

33 33973-S NUT, S/B" 18 Hex. Slotted Hinge Pin to Hinge Bracket ... ... . 1
34 72071-S7-8 COTTER PIN, 1/8" x 1-1 /2"

35 140333 BATT TG Tainkes o, o s e e e i et b o G o 2%, B Wb e himssdt (o3 e 1

- n

il e R NUT 5/10n - 18 How. ( Tilt Link Ball to Hinge Housing . ............. 1
38 140070 BR A KR e e e e et e e s woisis) s oo it e i el o) s o el e e (5 s 1
39 353043-A-S8| FITTING, Lube -Cable Sheave Bracket. , . . . . .. oo v v v v v e e s e 1
ig éé?igfm—s EBNTTER PIN, 1 /4" x 2-1 /2" Cable Sheave Bracket to Hinge Housing . . . . 1
42 140068 SHEAVE, Cable ......................................... 1
43 140198 ) SR B DRI IR o i) o Ci o e e R ot R S N T ST ol A e (A 1
44 353043-A-S8| FITTING, Lube-Cable Sheave Pin. . . . . . v v v v v vt vt oo v nee e e 1
45 72109-57-8 COTTER PIN, 3/16" x 2"-Cable Sheave Pin to Bracket . ............. 1




DEARBORN /owetsd

MODELS 14-3 and 14-4

Figure 25 - Pedestal Assembly

FIG. QTY.
925 PART NO. NAME AND DESCRIPTION REQ.
Group 3-7—PEDESTAL ASSEMBLY

1 140119 R e e Bl i e e e 1

2 21046-S7-8 | BOLT, 5/8" - 11 x 1-3 /4 Hex. Hd. :

3 34811-87-8 LOCKWASHER, 5 /8" Pedestal to Frame .. .....,....... 2

4 34091-S7-8 | NUT, 5/8" - 11 Hex,

5 140358 BESCKED SUopon Rody b vlie 000 SRR 1

6 24554-87-8 | BOLT, 1/2" - 20 x 2-3 /4" Hex. Hd.

7 34809-57-8 LOCKWASHER, 1 /2 Bracket to Pedestal ..., .,....... 2

8 44732-58 WASHER, 1/2" Flat

- 140135 Sel BT TINK CHADY ASSENMIBES 50 60000 s s seoe s sl o s 4 1

Consists of: :

9 140027 RN Gy B O e S b o R e A 1
10 140133 PO Sl v s i S o mimani i atl TG 0 S 1
11 141528 LINE, Repair=Chiin t6 Support Rod'Bracket . .. . .. . ... .. u .o 1
12 140242 PIN, Pedestal
13 72093-87-8 | COTTER PIN, 14" x 1-3 /4"

14 140269 SCREW, Retainer Counter Balance, Curb Lift Lever and

15 353043-A-S8 | FITTING, Lube Cable Sheave to Pedestal ............. 1
16 34811-S7-8 LOCKWASHER, 5 /8"

17 141327 WASHER, 21 /32" Flat




DEARBORN ///CGt0O€ECo—

MODELS 14-3 and 14-4

| FIG.

o5 | PART NO. NAME AND DESCRIPTION g;é
Group 3-7—PEDESTAL ASSEMBLY (Cont'd)
18 140150 RATCEHETN Curb I e N e e L B 1
19 140430 SHFANVE S Cahl el s oo, sy sl S eI N L R 1
o 140171 CURB ST LEVER: ASSEMEBL Y e e - oihe s nie s silaiiorisl ahotie 1
Consists of:
20 140169 1 0 R (G A R DY b e e e Sl o B it B 6 B e O B I e s e e e 1
21 140140 ENE-dCurbliiteyeniie f e Mol o ot e R R e s e e 1
22 62309-8 RIVET, 5/16" x 1-3/8" Flat Hd.-Lever to End ........ ... o0v... 2
23 140121 VG by (OO G B I EEEIR G & iy 85 5 i (6 0 el G o oo e 1
24 140090 i 2 20 I {83 Gl ¢ Al SOOI TR s A 5 S e B Ao Al o T 1
25 140237 WASHERF41E 64 Blat-—Spring Retaming SR e 1 i e o saie b alas 1
26 72053-87-8 COTTER PIN, 1/8" x 1-1 /4" Pawl Retainin 1
27 | 60532-S7-8 RIVET, 5/16" x 1-3 /8" Rd. Hd. 2,0 e R R
28 140125 (@322 DR eI i B e i 5 o e Ak o et S e 1
29 | 60414-8 RIVET, 1 /47 x 3 /40 Rel, Hd,~GEIDEOILOVET o s &« 2 vivie s sioio e o van ons 1
30 140127 ROD ST ever ot et R s e et aEaiie o o alei 1
31 140356 LENVBER ACotnter BalamiCe ooisii s ciois v noieia enilaie o sidlebialaslatis s simiiaia o sce e 1
32 140026 CHATNCounter: BalanCe st o i s ol el ey sl ot 1
33 141528 TINK PR epal r = Chain o By e R o L e s e i s emeie allsl i hatiaiais oy eals 1
34 140190 O o e e G O L BB ) AT 45 BN, 1 Py P P 2
35 34809-57-8 | LOCKWASHER, 1 /2"
36 33845-S NUT, 1/2" - 13 Héx. %Eye Bl Loy Ve T e s o < i/aislie) s Vifaite 2




Figure 26 - Dragbar and Frame Assemblies

FIG. : QTY.
2 PART NO. NAME AND DESCRIPTION REQ.
Group 3-8—DRAGBAR AND FRAME ASSEMBLIES
1 140381 DRAGBAR. (Welded RasetnBly)l . ool o et s hihle & sints o asie & 2iate o 1
2 140238 WASHER, 1-1/8" Flat
3 | 34038-S7-8 | NUT, 1-1/8" - 12 Castle ) Dragbar to HInge . .................... 1
4 72109-S7-8 COTTER PIN, 3 /16" x 2" '
5 140257 SCREW, Bar Balance Spring Adjusting (Welded Assembly) . ........... 1
S giggi:gg:g I‘\JVI?'?‘T{??B" 5_/f;1 Hex. (Dar Balance Spring Adjusting Screw ........... 1
8 140082 SPRING ASSEMBLY, Cutter Bar Balance . . . . . ... ......' oo mon... 1
Consists of Spring which is not serviced separately plus Plug
listed below:
9 140088 PIMIGE. (Gale arsiete v vincn 3 it Sl siorels Hora it 557575 3 viads wrobors b ot moums 1
10 140278 BOLT
11 141395 BUSHING, Rubber
12 140255 WASHER Dragbar to Dragbar Arm . . .. v v v v v oo mn o ss. . 1
13 34813-S7-8 LOCKWASHER, 3 /4"
14 33852-87-8 | NUT, 3/4" - 16 Hex.
15 140374 FRAME, LH (Welded Assembly) . . . ..o v ve v v e sme s e e e, 3 §
16 300019 BOLT, 7/16" - 14 x 1-3 /4" Hex. Hd,
17 34808-57-8 | LOCKWASHER, 7/16" .
18 44730-S8 WASHER, 7 /16" Flat LH Frame to Rear Housing. ... ... 2
-- 140218 SHIM
19 140378 BRACKET, Running Board. . . . . ..o vt it n e esme e eme e 1




Z
DEARBORN /%w%é-

MODELS 14-3 and 14-4

FIG. l

QTY.

26 PART NO. NAME AND DESCRIPTION REQ.
Group 3-8—DRAGBAR AND FRAME ASSEMBLIES (Cont’d)
20 24473-57-8 BOLT, 1 /2" - 20 x 1-1 /2" Hex. Hd.
21 34809-87-8 LOCKWASHER, 1 /2" Running Board Bracket to Frame. ., . 1
22 | 33846-S7-8 | NUT, 1/2" - 20 Hex.
23 140377 ARM EPragbhar Ll o St i v ki S R T Sl e ks s 1
24 140196 BLOCEK, Rubber-Dragbar Arm to FTame . . . . v v v v v oo v o v it o v onoons 1
25 140132 BRAGCKET DrapharsArmn oo e e = ss)e i sisamin sl s wmsesie ol Shimmin i 2
26 141396 BUSHING, Draghar Arm Bracket Rubber . . ... ... cocvoo et osa00s 2
27 22150-87-8 | BOLT, 3/4" - 16 x T" Hex. Hd, 1
28 140255 WASHER 2
29 34813-S7-8 LOCKWASHER, 3 /4" Dragbar Brackets to Arm . .......... 1
30 | 33852-S7-8 | NUT, 3/4" - 16 Hex. 1
31 21047-S7-8 | BOLT, 5/8" - 18 x 1-3 /4" Hex. Hd.
32 34811-S7-8 LOCKWASHER, 5 /8" } Dragbar Bracket to LH Frame . . ... 2
33 140362 FRAME SRH:(WeldeoARSotrtDITIIN o i v sl & i v oileiie o e oaie s v 1
34 300079 BOLT, 7/16" - 14 x 1-3 /4" Hex. Hd. 2
35 34808-S7-8 | LOCKWASHER, 7 /16" 2
36 34748-S7-8 | WASHER, 7/16" RH Frame to Rear Housing. ... ... 6
-- 140218 SHIM 2
317 140368 BRACK R, Cable s e oy e R R s 12 s (s +siial e el whe &) oo 4 siweim & wioie 16 aike 1
38 21047-S7-8 BOLT, 5/8" - 18 x 1-3 /4" Hex, Hd.
39 34811-37-8 LOCKWASHER, 5/8" Cable Sheave Bracket to RH Frame . . 2
40 | 33850-S7-8 | NUT, 5/8" - 18 Hex.
41 140074 SHE AV E AS N B L o 6 s sl o e e eiieolie Shis foi ool 1
Consists of Sheave which is not serviced separately plus Fitting
listed below:
-- 353043-A-58 THRRM I AV TR ol o 6 i o se0ra 0000 O G e e L S 1
42 140230 PIN A S S E VB LY, L e e e oo S s et et ARl o lCl o e aorie e o0 1
Consists of Pin which is not serviced separately plus Ring listed below:
43 140370 RING, Retaaning . o s i e e e e el el Fo L etV oty s a4 v el oo 1
44 72129-S7-8 | COTTER PIN, 1/4" x 2 1/4" Cable Pin a.nd Sheave to Bracket . ........ 1




14

12

Figure 27 - Hinge Balance and Pull Spring Assemblies

FIG. QTY.
o7 PART NO. NAME AND DESCRIPTION REQ.
Group 3-9—HINGE BALANCE AND PULL SPRING
ASSEMBLIES
1 140389 BRACKE T Pull S ring L s R LT e e B L o s 1
2 140093 SPRING amd PLUG ASSEMBLY, Hinge Balance . . . . . . v o v v v v v v n o v nn e 1
Consists of Spring which is not serviced separately plus Plug listed below:
3 |140088 PEUG S 5% % 6.5 5ot Dl P apa S A I e il & . by 1
4 | 140228 SCREW, Hinge Balance Adjusting (Welded Assembly). . ............... 1]
5 34721-S7-8 WASHER, 5/8" Flat } S i
6 |34091-S7-8 NUT, 5/8" - 11 Hex. Bracket to Adjusting SCrew . .. ..o v v e o0 e 1
7 140087 B RING and P Il G A S S B R LY B e o st e s e e 1
Consists of Spring which is not serviced separately plus Plug listed below:
8 |140089 SN el S P = s A STE s B G050 B G B ol b R 1
9 |[140259 SCREW, Pull Spring Adjusting (Welded Assembly). .. ................ il
10 |34763-S WASHER, 3/4" Flat } s
11 |33851-5 NUT, 3 /4" - 10 Hex. Bracket to Adjusting Serew . . .. ....... .00 ... 1
12 141381 L R S A S S T T O AT e s vtescis o« ciimiie o olterita o) arelci o 1
Consists of Clevis which is not serviced separately plus items
listed below:
13 |74016-8 PIN, 1 /21 x 1-15/16! Pull Spring ChalniClevis . , ., . vsen ooie o sininie oe 1
14 | 72035-87-8 COTTER PIN, 1 /81t x 1" - Pull/Spring Clevis Pin . s iviei cishoar aieie o« 1
15 | 140029 CHATN P S D r g oA e NP I £ 1 0 ot bl i 1




DEARBORN %w%é—

MODELS 14-3 and 14-4

15
R

27 \/3 23
22 ® 26
21\‘; Z 22

16 \ \@// 25 |

Figure 28 - Inner Shoe Assembly

F | PART NO. NAME AND DESCRIPTION gng
Group 3-10—iNNER SHOE ASSEMBLY
1 140034 INNER SHOE ASSEMBLY .. .....ccco0aee.- ) e B o 6 ) 1
Consists of Shoe which is not serviced separately plus items listed below:

2 140317 CAD) TANGE SHOE sclos « v nia 4 s o wiain =) vivio ieis Sl el aimfapainoles ehe o Bldhe 1

3 20872-S7-8 BOLT, 7/16" - 20 x 2" Hex. Hd.

4 34808-S7-8 LOCKWASHER, 7/16" } CaptoInner Shoe............... 2

5 140036 PLATE, Inner Shoe WEAT . . . o oo s o o sl s o s s 6 aocs cliiaasimimesoaees 1

6 62303-5 RIVET, 3/16" x 7/8" Flat Hd.- Wear Plate to Inner IO Y i o coe i b O o 4

1/ 353043-A-S8| FITTING, Lube, Inner Shoe and Cap ... ..o v vvemnnnve oo 2

8 140155 KNIFE GUIDE ASSEMBLY, Front . . . oo oo cvae v o senseres 1

Consists of Guide which is not serviced separately plus Fitting
listed below:

9 353043-A-S8 PITTING, Baubel. B0 S0 00 et sisieme minim el eeRa B sila Sie /s v ¢ siee e wene 1
10 141031 SHIM, .015 As Req.
11 23502-S7-8 BOLT, 7/16" - 14 x 1-3 /4" Carr. 2
12 44732-S8 WASHER, 7/16" Flat 2 Front Knife Guide to Inner Shoe. . .. .. 2
13 34808-S7-8 | LOCKWASHER, 7/16" ) 2
14 34090:87—8 NUT, 7/16" - 14 Hex. 2




MUDELS 14-3 and 14-4

'WW’;”'W‘ o

Figure 28A - Inner Shoe Sole

FIG. QTY.
28 PART NO. NAME AND DESCRIPTION REQ.
Group 3-10—INNER SHOE ASSEMBLY (Cont'd)

15 140157 KNIEE GUIDE ASSEMBLY, Rear e e s oA s e v eos o o 1
Consists of Guide which is not serviced separately plus Fitting
listed below:
16 353043-A-58 (ke U e gl O S R AR D B - s [ i e e S 1
17 140260 SHIM, .015 . .
18 140320 SHIM. .1196 Rear Knife Guide to Wear Plate . ... ................ As Req.
19 140041 PLATE, Rear Knife Guide/ Wear: . chlatire iais 5 oo vos o oreen o oo 1
20 350719-87 BOLT, 5/8" - 18 x 2.68" Carr.
21 34721-87-8 | WASHER, 5/8" Flat : ;
22 | 34811-S7-8 | LOCKWASHER, 5 /8" e 2
23 53806-37-8 | NUT, 5/8% - 18 Hex, = W HESERADE G vt b it nine o v v s
24 300061 BOLT, 5/8" - 18 x 1-3 /4" Carr. _
25 34721-S7-8 | WASHER, 5 /8" Flat
26 34811-87-8 | LOCKWASHER, 5 /8" Inner Shoe to Cutter Bar . .......... 1
27 33806-57-8 | NUT, 5/8" - 18 Hex.
28 140047 LEVER, InneriShoe Elevator!. o 0 0 8 0 o o v o e 1
29 20872-87-8 BOLT, 7/16" - 20 x 2" Hex. Hd
30 34808-57-8 LOCKWASHER, 17 /16" Liever to Inner SHOE . . . v v v v osle o s 3
31 33792-S7-8 NUT, 7/16" - 20 Hex,




DEARBORN
MODELS 14-3 and 14-4

[

| FIG. QTY.
ah PART NO. NAME AND DESCRIPTION e

Group 3-10—INNER SHOE ASSEMBLY (Cont’d)
-- 140282 CHAIN ASSEMBLY, Inner Shoe Bar Balance . . . ... .4 e o v s o snuesn 1
Consists of:

32 140431 CHAINGBAr Balances; s iis o sk il gils wiletonataiavasie ) sile e s 1
33 141528 LINK SRepaie. S, (. dhs 1 5 o s e R A ) o 1
34 140190 EYE BOLT
35 34809-57-8 LOCKWASHER, 1/2" > Bar Balance Chain to Lever ,........... il
36 33845-87-8 NUT, 1/2" - 13 Hex.

Fig.

28A
37 140032 SOLE, Inner Shoe (Welded Assembly) .........000c00vuunnns 1
38 20471-8 BOLT, 7/16" - 20 x 1-1 /2" Hex, Hd.
39 | 44732-S8 WASHER, 7/16" Flat
40 34808-S7 LOCKWASHER, 7 /16" ; Sole to Inner Bhae SRR 1
41 | 33792-S7-8 | NUT, 7/16" - 20 Hex. )
42 140286 IO BIHET TS I e o oo 0 BSOS i, OO OGO (e e & i o R 1
43 23502-37-8 BOLT 7/16" - 14 x 1 -3 /4" Carr.
44 44732-58 WASHER 7/16" Flat
45 34808-ST7 LOCKWASHER, 7 /16" Grass Rod and Sole to Shoe. ... .. 1
46 34090-87-8 | NUT, 7/16" - 20 Hex.




T ey 17T W MG 157" T

S3I[qUIBSSY 90Yg I9nQ Pue ofiu3y ‘Ieq JI8}n) - g7 8Ind1g




DEARBORN A/0t0€24—

MODELS 14-3 and 14-4

F;g" PART NO. NAME AND DESCRIPTION QTY. REG
14-3 14-4
Group 3-11—CUTTER BAR, KNIFE AND OUTER
SHOE ASSEMBLIES
- 141006 CUTTER BAR and OUTER SHOE ASSEMBLY, 5'. ... ........... 1
- 140003 CUTTER BAR and OUTER SHOE ASSEMBLY, 6', . .. ........... 1
Consists of:
1 | 141005 BAR SEUEEe P61 e i Sl e Al e it i st e e e ki e o) 4o s e 1
- | 140037 PAR SCUtien DT it D il L L s w sl aette e s s e wite e 1
2 141007 G T el BB e By At G O G A DG 1 R O 4 5
3 | 141008 G = C BT e e s o et s fet o L U o e e e scinbins 1 1
4 141021 12N e AR R S e R e P st S 5 6
5 | 141015 SHIIGE, U S5 6 5000 o o O PO G e BESO0 SasE G G e S e 5 6
6 141009 GIARDPEASSHNBEN: SR 6 oo i0aate) o1 ileal e el alar s e v falpiatie e 18 22
- 140470 AR ) A S B B e ] T o vl e o loe s el = eia o #la e le) anioiiieiial 18 22
T 141013 GUARD ASSEMBEY  ROCK =NOULET . o vi0iei « sienie o siiwis o siinia o siiobnis 1 1
- 140472 GUARD ASSEMBLEY S Plain = QUEET . . o s vt o oise s snis o sislos 1 1
Consists of Guard which is not serviced separately plus items
listed below:
g || 142570 PLATE, Ledger (Opt. with 141011) 5 ks
141011 PLATE, Ledger (Opt. with 142570) * * " """ " """ - "~
- 141012 RIVET - Ledger Plateto Rock Guard .. ... ........¢c0o.0.- 19 23
9 | 355708-S7-8 BOLT, 7/16" - 20 x 1-1/2" Plow } Plain Clip to Cutter Bar and
10 300003 NUT, 7/16" - 20 Hex. Rockfemard™ 2k, o L . e s 8 10
i gggggg-sma IESI'E:I% ;1/51?_ 5 OHle.-lM Elow } Rock Guard to Cutter Bar . ...| 7 9
12 | 350693-S7-8 BOLT, 7/16" - 20 x 1-3 /4" Plow | Inner Clip to Cutter Bar and
13 | 33792-87 NUT, 7/16" - 20 Hex. } S aTe 8 (@ s IR e 2 2
14 | 300372 BOLT, 7/16" - 20 x 1-1/4" Plow, Rib Neck
15 | 34958-S LOCKWASHER, 7/16" Shakeproof } ngt};f;?;d fa . ;
16 | 141044 NUT b F0 R B " " 17
17 141016 SHORE A S S E N B I O e s o N o e st o e e els o ) sliele 1 1
Consists of Shoe which is not serviced separately plus items
listed below:
18 | 142571 P AR T etE T e o e et o e el e e le ale o wiwiter s liniliestel o iw lincin 1 1
- 141019 RIVET, .210 x 11 /16"
- | 141020 RIVET, .210 x 1—:{/16" } BB (LS Soisin o cion 1 Sloiota oD 1 1
19 | 141022 SOLE, Outer Shoe (Welded Assembly) ........c0000uvvuns. 1 1
20 | 355708-S7 BOLT, 7/16" - 20 x 1-1/2" Plow
21 | 34808-8 LOCKWASHER, 7/16" } Outer Shoe to Cutter Bar 2 2
22 |141044 NUT, 7/16" - 20 Hex.
23 | 23440-S7-8 BOLT, 3/8" - 16 x 1-1/4" Carr.
24 | 34807-87-8 LOCKWASHER, 3/8" }Sole to Outer Shoe Assembly, . . 1 1
26 | 33799-S7-8 NUT, 3/8" - 16 Hex.
-- 142644 SWATHBOARD and FITTING ASSEMBLY . . . . . . . v v i v v v e v v vn 1 1
Consists of:
26 | 142645 SWATHBOARD (Riveted Assembly) . ............ccuouuuu... 1 1
27 140443 SPRING S S WAl B R C . R e liete o) e ) o) atelle ol ol okl e et s o1 1
28 | 142650 BOLT, 1/2" - 13 x 2-1/2" Sq. Hd. 1 1
29 | 141327 WASHER Swathboard and Spring to 2 2
30 |33982-57-8 NUT, 1/2" - 13 Hex. Slotted QUIET ShOE . ...t ol o) sl e @ 1 1
31 |72035-S7-8 COTTER PIN, 1/8" x 1" 1 1
32 142651 SARLES, (B 7, 2 41650 0 oraen 0 000 o GUsieen oo SO e i 1 1
33 | 142652 CEA MBS G ass S tiekON T i ol it ite el o) siietartel dtetis ) aireliphial i 1 1
34 |23438-8 BOLT, 5/16" - 18 x 1-1/4" Carr. 1 i
35 | 23543-5 BOLT, 5/16" - 18 x 2-1/2" Carr. oo 1 1
36 | 44723-8 WASHER, 5/16" Flat g;gf;bg’;:;‘ gadGiad 2 2
37 | 34806-8 LOCEWASHERES /LG = _ (f FUSrEERTn e sidane Buaere e D 2
38 |33797-8 NUT, 5/16" - 18 Hex. 2 2




£

DEARBORN
MODELS 14-3 and 14-4
FIG. PART NO. NAME AND DESCRIPTION @y ara,
29 14-3 | 14-4
Group 3-11—CUTTER BAR, KNIFE AND OUTER
SHOE ASSEMBLIES

39 | 140015 KNIEE ASSEMBILY ¢5isUnderserrated i e C oop s ol oo 1

-- | 140017 ENIFE ASSEMBIY (61 indersemrated s i 5 hie e s s e s 1
-- | 140408 RN R A S SR VB L Y 5 T o e e e o e, o i, 1

-- 140409 KNIEEEASSTMBINE 6 Pl e e e s e 1

Consists of:

40 140019 HEADSGICRITET s o S L NSRS S | g6 (oo L 1 1
-- | 141114 RIVEIEE —rKnifel Hea o StoREa cloRunusiumss Supsion s e . o die g 2 2
41 | 141110 REINFEORCEMBNT Kt Hea e ot it e e ot s 1 1
-- | 140008 BACK:, il o s e s 1

e (Ml aydan BACK, Enife, 0150 o e e e sy s 1
42 | 141113 KNTEER, Unders err ke o o e s o e o 20 24
-— 141682 N L 1 . e B s 0 it o wis 6 & 20 24
43 | 141115 RIS KnifeiSect onStolRA CLEEIITNIPNINNINSRISIGIIE S 0 o 6 6
44 | 141121 BRIV R ki e S e el o B € L e . . oor o s 7 7
45 | 141116 RIVET, Knife SectionttolBack iy oue o iimn s = . 28 36
-- | 140165 320 UV IS ) WO ERBRE  ie t  iie  e  E 1 1

Consists of:

46 | 140064 CAR. SBalliSocketInnori S UNsusisb RPN ISP 1 1
47 | 353043-A-38 FIETING, Lube, BalliSocket TnneriCapl. s, o s lesiete sl sl oo o oo 1 1
48 | 140170 CAR S Ball Socke Ot e R 1 1
gg ijgi;‘; 235: ggg :g g?; Quter toinner CanE i SRR RIS T b e AsReq.|/As Req.
51 | 351453-87-8 WASHER, .53 x .875 x .093 Flat, Inner Ball Socket to Pitman . . . . . 4 4
52 | 140220 BOLT, 1/2" - 13 x 2-1/4" Hex. Hd. } Inner and Outer Ball

53 | 34809-S7-8 LOCKWASHER, 1/2" Socket to Pitman . ....... 2 2
FIG.

24

46 | 140437 BEEMAN =, el aberis Seal et st SOMSAP USRS 8B, O 8 s 1 1
47 | 20427-S7-8 CAPSCREW, 5/16" - 24 x 1-1 /4" Hex. Hd. ;

48 | 34806-S7-8 | LOCKWASHER, 5/16" } S Lo R : 2
49 | 140079 1 1

PIN; WEISE . . saiiess Saions oo s R . . . ...




Figure 30 - Electric Switch and Harness Assembly

FIG. QTY.
30 PART NO. NAME AND DESCRIPTION REQ.
Group 3-12—ELECTRIC SWITCH AND HARNESS
ASSEMBLY
- 140400 SWITCH and HARNESS ASSEMBLY, Electric ..................... 1
Consists of:
- 140404 HARNESS A S S N B I el e o el e o alaly o Sl (oot ar (oo™ ) (i o Ve e e e 1
Consists of:
1 140511 HA RN E S 0w T et e e Tl el el e llalie et ol s aliuiiel ahiamrollial o oo oo ot Pt s 1
2 140510 HA RN S D e e e ry et (el mematoe g i PRI e 1
3 140406 L7 2 0 o} o S ST o ki G o s R IS N 1
4 27692-S SCREW, No. 8-32 x 1/4" Rd., Hd.
4 34822-S LOCKWASHER, No. 8 Light Upper to Lower Harness .. ... ... 1
4 34065-S NUT, No. 8-32 Hex.
5 140405 (815§ 2B B2 D IEEa it i s i ey o it Ol o R TR A R G S S 2
6 140402 b M H @ L B BT SIEITIIL o () oo o e ot O s ot e S R 1
T 140401 S R G H S AT L o o rds e ba ula o” o T AR e T 1
8 140403 B G R S g G R e e el o ol i el e i a ollal sl wtiotie o wieiatisl siasin)lie 1
9 140512 CHAIN ASSENBING, SatetyESWITCH | 000 o 0o o aaie o wileiie o s imv s msaiin o dobine 1
Consists of Chain and Eye which are not serviced separately plus Hook
listed below:
10 141665 T ABID) S B0 aATl [ ) o e (L DAEE PRGOS R S S ST SRR D 1




	Drive Pulley and Driven Pulley Housing Assemblies
	Pulley Housing Support Bracket Assembly
	Cable Extension Lever Assembly
	Drive Shaft and Universal Joint Assemblies
	Tilt Lever and Link Assemblies
	Hinge and Crankshaft Assemblies
	Pedestal Assembly
	Dragbar and Frame Assemblies
	Hinge Balance and Pull Spring Assemblies
	Inner Shoe Assembly
	Cutter Bar, Knife, Outer Shoe Assembly
	Electric Switch and Harness Assembly



